Q0t~B-001 (-)

LLI-005-B-002 (-)

4 ﬁoomlmloou (+

452=FLVCT=-002

452-CLLI-005-B-003 {-)

452~CLUI-005-D-003 (-)
452-FLVCT-002~B—002 (+)
452—-CLU-005
452=-FLVCT-002-B~001 (+
452--WLSH-001-B-003
452-FLVCT-004-8-001 {+)
452=-FLVCT-003—-B-003 (+)
452-CLU-005
452=FLVCT=003-6-002 (+)

452-MGASKT-AAA
452-WLSH-001

__OFE ]

N

FIRST

L OOR

L TEEWEW?

PLAN @&

b

N
/
452-WLSH-001-B-002 (-)



. Section 4 Material Information Tables

Site Information Client Information
HG MAINT (Site ID: COLU) Columbus Air Force Base
Building: 452 14 CES/CEV

Columbus AFB, MS 39710-6010
Columbus AFB, MS

Inspector Inspaction Date Job Number

Survey Performed By
Thursday, February 4, 1993

Galson Corporation

Material Number

Malt Description
‘ Fitting - Unspecified Type

Mat! Category Friable Classification EPA Calegory Tolal Quantity

frsi |Friable [Friable b

General Condition Oamage Cal Overall Matenal nl Recommended Response

l M Assessmenl Non— No Response Required, No Asbestos Detected
Geaneral Matenal Commen)

IFJBERGLASSW/wﬁ::spECT ACM. ’?)/"\ \

Moterial LocAfions) bﬁ Hogx'z‘ggﬁgmum Quantity ation Condiliocn  Meafeds! Comments (by Location)
MROIMER2 N phol y,r. \.(0‘ 1\ FIBERGLASS, NON-SUSPECT ACM.

]MIO1 HAN o1 / FIBERGLASS, NON-SUSPECT ACM.
Sample I(s) Sarit 5) Floor A Qverall Resuit Layer(s) Reporied by Lab Resulfs by Layer
Mall Description

l Pipe Insulation

Mall Category Friable Classification EFPA Category

fTs [Friable [Friable

Ganeral Condition Damage Cat Ovarall Matenial Assessment Recommended Rasponse

[_ Mﬂt,NOﬂﬂsb&t% INo Response Required, No Asbestos Detected
Ganeral Matarial Comim i

,iIBERGLASS) -SUSPECT ACM.

Material L%{s} Floor Location Quanbfy Location Condition  Materal Comments {by Localion)

MROTME Same a0 abere. 01 ,y 3 FIBERGLASS, NON-SUSPECT ACM.

[MIOIHANGER™\ 4 01 / FIBERGLASS, NON-SUSPECT ACM.

Sample ID(5) M Overall Resulft Layarfs) Reported by Lab Results by Layer /\/\
Mat! Descriplion Matenal Number A&ﬁu 5
] Hvac - Flexible Duct/flex Duct Joint |fiex-00n5 N

Mall Calegory Friable Classification EPA Category Tole! Quantity Unit of Measi
[Tsi [Friable [Friable P Linear
General Condition Damage Category Overall Matenal Assessment Recommended Response

.l No Assessment,Non-asbestos No Response Required, No Asbestos Detected

Genersl Material Comments
fAPPEARS TO BE O BLACK VINYL COMPOSITION.
Materis! Localion(s) m UH/‘-UF Lecation Quaniity Location Condilion  Msterisl Comments by Location)
IMR01MER1 01 APPEARS TO BE OF &BLACK VINYL
= /

IMROTMER2 \ M 0 ARPEARS-FOERESFIAHEROK,
Sample 10(s) W Floor Analyzed Overall Result Layer(s) Reporied by Lab \W

Saction 4 Page
Licensed to: Columbus Air Force Base, Columbus AFB, MS, 39710-501



_ction 4 Material Information Tables

; .S}I!e Information Survey Performed By Inspection Date
" HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 195

Building: 452

Matl Descnplion Matenal Number Asbastos Prasent?

| Mach Equip. - Gasket |mgaskt-00a1 )

;.ﬁ?émgmy T T rmk et EPA Categary T Tolsf Quantity Unit of Measure

HVAC o [Non-Friable [Category I _ [Linear Feet

General Condition Damage Category Qversif Material Assessment Recommended Responss

o ) iN_o' Assessment,Non-asbestos [Manage in Place
Genaral Matarial Cammems_ B

INO MATERIAL OVER HANGING META OILER PLATE TO SAMPLE.

Location Quantily Location Condition  Materinl Comments (by Location}

Matens! Location(d ) Floor
IMROIMER1 0 | bf o1 1 NO MATERIAL OVER HANGING METAL BOILER
PLATE TO SAMPLE.
[MRO1MER2 b | L@( 01 i NO MATERIAL OVER HANGING METAL BOILER
() PLATE TO SAMPLE.
Sample iD(s) \ampzo W Floor Anglyzed Overall Regult  Layens) Reported by Lab Rasulls by Layer

Matl Description Materis! Number
,Domestic Hot Water Tank ldhwt-00n3
Mal! Category Fiiable Classification EPA Category Total Quantity
[rs! [Friable [Friable o
General Condition Damage Category Overalf Matorial Assessment Recommended Response
[ INo Assessment,Non-asbestos iNo Response Required, No As ected
Genera! Matenial Comments Q
FIBERGLASS, NON-SUSPECT ACM. .Q’ gj('
{ L
Malerial Locationfs) Fioor Location Quantity Location Condition  Material Comments by Location) \LX - M\F’
[M ROTMER2 01 0 FIBERGLASS, NON-SUSPECTNACM.
Sampls 1D{s) Sample Location(s) Fioor Analyzed Ovearail Resuit Layerfs) Reported by Lab Resuits by Layar
/
Matl Description Matsris! Number Asbestos Prasant?
Iffsc. Floor - Vinyl Composite Tile [fivet-002 res
Mati Category Frinble Clessification EPA Calegory Totat Quaniity Unit of Measure
[Flooring [Non-Friabie [Category I 168 [Sauare F
General Condition Damage Category Overall Malerial Assessment Recommended Response
[Not Assessed under AHERA [Manage in Place
Ganeral Material Comments
’1' X 1 WOQD BROWN VENEER PERIMETER TILE PATTERN INTERIOR {(WHEN SAMPLED, MANY LAYERS OF TILE FOUNDY
Matens! Locatipn(s) Floor Location Quaniily Location Condition  Material Comments {by Location)
[0F010FC 01 168 1' X 1' WOOD BROWN VENEER PERIMETER TILE
PATTERN INTERIOR (WHEN SAMPLED, MANY
LAYERS OF TILE UND),

J(M\ llf' \-

le & a IK whde, “Thel ¢

oxishing hit . ordien . o
Mo*""\-"-& Ve ?L ‘ff?c‘cd; E§ it C\:‘cc

oL nO  OFLAS o Aweshe
ed wak oF le

e & ID o

wX
W b o c W 0 ‘
Seclion 4 Page 2
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...~ction 4 Material Information Tables

F :’Sfte Information Survey Performed By Sshection Dale
- HG MAINT (Site ID: COLU) Galson Corporation Thursday, February
Building: 452 ,
Sampie IDfs) Sample Location{s) Floor Analyzed Overall Result Layur(s) Raportad by Lab Resulls by Leyer
FLVCT-004-001 OF010FC Yas 5% 1 1-5 % Chrysotile
- :
FLVCT-004-002 OF010FC Yes 5% 1) 1-5 % Chrysotile
i ;
FLVCT-004-003 OFQ10FC Yes 5% 1) 1-5 % Chrysotile
;
Mal! Descriplion

'Wall - Wall Insulation Batts

Matl Category Fiiabie Classification EPA Category Total Quanity
frsi Friable [Friable o
General Condition Damage Catagory Overall Material Assessment Recommendsd Rasponse

[No Assessment,Non-asbestos [No Response Required, No Asbestos Delected
General Matasial Commanis
IFIBERGLASS, NON-SUSPECT ACM.
Matenial Location(s) Foor Location Quantity Localion Condition  Maferial Commaents By Location)
]MIM HANGER 01 0 FIBERGLASS, NON-SUSPECT ACM.
Sampile iD(s) Sample Location(s) Floor Analyzed Overal! Resuit Layer(s} Reported by Lab Resulls by Larf?'\
Malf Doscription Maternal Number
‘Board Type Wall - Sheetrock . [wish-001
Malf Calegory Fiiable Classification EPA Calegory Tital Quanbity
Walls [Non-Friable [Category I lo24
Genaral Condition Damage Category Overall Material Assessment . Recommended Response

lNo Assasment,Non-asbe_slos ]No Response Required, No Asbestos Detected
General Material Comments i .

/ -_—_—\

Materal Location(s) Floor Locstion Quaniity Location Condition  Material Confments (by Locafibn)

loFo10FC 01 224 /‘ ( w n@%
MROTMER1 01 300 .W‘\ XI\WHV Y fr)(x\/

MROTMER?2 01 300 \\ / ‘ CA” \ N \‘3 j

Sample Ib.’s) Sample Localion(s) Fioor Analyzed Owveralf Result Layers} Reportad by @lk by Layer
WLSH-001-001 MRO1MER1 Yes BLD ;; \b

3 A
WLSH-001-002  MROIMER2 Yes BLD 3 . \ N L v

3 //
|WLSH-001-003 OF010FC Yes BLD 1) N~ — 7

2
| Y

Section4 Pege 4
Licensed to: Columbus Air Force Base, Columbus AFB, MS, 397105010
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(11-005-8-002 (=) 452—-FLVCT—002
452-CLLI-005-08-003 (-)
5 VCT-002-B-003 (+ 452-CLLI-005-D-003 (-}
FEVEF—E00 482-FLVCT—002-8-002 (+)
452—CLLI-005
~FIME —_p—naafly— 452-FLVCT-002-8-001 (+
et SN I sci-noon-a-o0s (4
i R GRS 452—FLVCT—004—B-001 {+}
52— PLVGT—00 452-FLVCT-003-B-003 (+)
oy |~ 452-CLU-005
452-FLVCT-003-B-002 (+)

FIRST FLOOR PLAN @

452-MGASKT—AMA
452-WLSH-001

452-WLSH=001-B~002 (=)



Section 4 Material Information Tables

Site Information
HG MAINT (Site ID: COLU)
Building: 452

Columbus AFB, MS

Clfent informatfon

Columbus Air Force Base

14 CES/CEV

Columbus AFB, MS 38710-6010

Survey Performed By Inspector Inspection Date Job Number
Gelson Corporation Thursday, February 4, 1993
YN -

Mail Description Matarial Number Asbestos
IFﬂtlng - Unspecified Type ffit-00n4 INo
Mall Category Friable Classification EPA Category Total Quantity Unit of Yasure
[rsi [Friable - Friable o lo
General Condition Damage Category Overall Material Assessmant Recommendad Response
[ | _ [No Assessment,Non-asbestos No Response Required, No Asbestos Detected
Genem! Material Comments i
,FIBERGLASS. NON-SUSPECT ACM.
Material Location(s) Froor Location Quantily Location Concdition  Material Comments (by Location)
IMRO‘IMERz 01 0 FIBERGLASS, NON-SUSPECT ACM.
IM I0THANGER (o7 0 FIBERGLASS, NON-SUSPECT ACM.
Sample IDye) Sample Locationfs) Fioor Analyzed Overall Result  Layers) Reported by Lab Results by Layer

N
Matl Description Malarisl Number fb«u
’ Pipe Insulation |pi-00n6 No  /
Mat! Category Friabia Classification EPA Category Total Quantity Unit of
frsi [Friable [Friable o o Foet
Genaral Condition Damage Category Overall Material Assessment Recommaendad Resporse
! | INo Assessment,Non-asbastos No Response Required, No Asbestos Detectad
General Matenal Comments )
|FIBERGLASS. NON-SUSPECT ACM,
L o - - —
Materal Locationfs) Floor Location Quantity Location Condition  Materisl Comments (by Location}
IMRO‘IMERZ 01 0 FIBERGLASS, NON-SUSPECT ACM.
IMI(HHANGER 01 0 FIBERGLASS, NON-SUSPECT ACM.
Sampie Dfs) Sample Location(s) Floor Analyzed Overaff Resuft  Layei(s) Reported by Lab Results by Layer
Mat! Description Matedal Number
' Hvac - Flexible Duct/flex Duct Joint [hflex-00n5
Matl Category Friable Classification EPA Catsgory Total Quantity
frsi Friable Frisble P
Generaf Condition Damage Category Overall Matorial Assessment Recommended Response
| _ { [No Assessment,Non-asbestos {No Response Required, No Asbestos Detected
IAPPEARS TO BE OF A BLACK VINYL COMPOSITION.
Material Locasonfs) Floor Location Quantity Location Condition  Material Commants (by Locetion) ) T
IMROTMER1 01 0 APPEARS TO BE OF LACK VINYL
IMROTMER2 01 0 APPEARS TO BE or@ BLACK VINYL /
Sampie iD(s) Sempe Location(s) Floor Anglyzed  OvermliResult  Layerfs) Reported by Lab W

Seclion 4 Page 1
Licensed fo: Columbus Alr Force Base, Columbus AFB, MS, 39710-6040



Section 4 Material Information Tables

Site inforrmalion Survay Performed By Inspection Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 199

Buliding: 452

Mat! Description Material Number Asbesios Prasent?

| Mech Equip. - Gasket |mgaskt-0oat [Yes (assumed)

Mat] Calegoly Frisble Classification EPA Catsgory T Totsl Quantity Unit of Moasure

HVAC Non-Friable [Categoryll k2 |Linear Feet

General Condition Deamage Category Overall Material Assessment Recommended Response

! INo Assessment,Non-asbestos Manage in Place

Ganeral Materisl Comments

|§0 MATERIAL OVER HANGING METAL BOILER PLATE TO SAMPLE.

Materlaf Location(s) Floor Location Quantly  Location Concition  Material Comments (by Loction)

I!anl)1MER1 01 1 NO MATERIAL OVER HANGING METAL BOILER
PLATE TO SAMPLE.

_HRMMERZ 01 1 NO MATERIAL OVER HANGING METAL BOILER
PLATE TO SAMPLE.

Sampie IDfs) Sarmple Locstion|s) Floor Anatyzed Overalf Result  Layor(s) Reported by Lab Resufts by Layer

Maéf Daseription Matorial Number Asbestos Present?

| Domestic Hot Water Tank |dtwt-00n3 INo

Mall Cotogory Friabie Classification EPACEmgoy  Totel Quantity Unit of Meesure

sl Friable _ [Friabe b [Square Feet

Ganaral Condiftion Damage Category Overall Material Assessment Recommeandad Response

' | No Assessment,Non-asbestos No Response Required, No Asbestos Detected

Ganoral Material Comments o

IFIBERGLASS. NON-SUSPECT ACM.

Materlal Location(s) Z Floor Location Quantity Location Condiion _ Materiai Comments (by Location)

ﬂRO'I MER2 01 0 FIBERGLASS, NON-SUSPECT ACM.

Sample ID{3) Sampie Location(s) Fioor Analyzed Overalf Resu  Layor(s) Reportad by Lab Results by Laysr

Matl Descriplion Matarlal Number

|Mlsc. Floor - Vinyl Composite Tile fvet-002

Mat Catogory T ‘Fiiabie Classification EPA Category " Toial Quantily

Flooring o [Non-Friable _ [categoryll {168 Sqy

General Condition Damage Category Overall Material Assessment Racommended Response

| | ~ |NotAssessed under AHERA [Manage in Place _

General Materis! Comments B

11" X 1 WOOD BROWN VENEER PERIMETER TILE PATTERN INTERIOR (WHEN SAMPLED, MANY LAYERS OF TILE FOUND),

Matenial Location(s) ' Fleor Location Quantity Location Condition  Matsrial Comments {by Location)
|OF010FC o1 168 1' X 1' WOOD BROWN YENEER PERIMETER TILE
PATTERN INTERIOR SAMPLED, MANY

LAYERS OF TILE ND).

\H
e\ wheke, lw‘
%;im\{ ls?ﬁo )L CDM"'\U"\ . o.cc;c‘é /
ot o OO | wmaked —\ww“"

CO'“'Q
o Db NG 50".,\_@& .
~ ection 4 Page 2
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Section 4 Material Information Tables

Site Informalicn Survey Parformed By Inspection Dale
HG MAINT {Site ID: COLU) Galson Corporation Thursday, February 4, 199
Building: 452
Sampla ID(s) Sampls Location(s) Fioor Analyzed Ovarall Resuft Layens) Reported by Leb Results by Layer
FLVCT-002-001  OFO010FC Yes 5% ;) 1-6 % Chrysotiie
)
3
FLVCT-002-002 OF010FC Yes % ;: 1-5% Chrysotile
3)
FLVCT-002-003 OFO10FC Yes % ;; 1-5 % Chrysctile
3) ﬁ\
Mat! Description Matastal Numbar Asbesios Prazent?
’Mlsc. Floor - Vinyl Composite Tile : ffivct-003 Yes
Malf Gategory Frisble Classification IEPAGdugory Total Quantity Unit of Measure
[Flooring Non-Friable Categoryll _ |meo [Square Fest
Genaral Condition Damage Calsgory Owerall Materdal Assessment Recommended Rasponse
| '_ [Not Assessed under AHERA [Manage in Place "
Genoral Matsrial Comments T [)ﬂ.o'y
1!1‘ X 1" LIGHT GREY WITH WHITE AND BLACK STREAKS. \(0/ \( v
Material Locationfs) - Floor Location Quantity Location Condition  Material Comments by Location) T
lOF010FC 01 160 1' X 1' LIGHT GREY WITH WHITE AND BLACK
STREAKS.
Sample ID(s) Sempile Location(s) Fioor Analyzed Overall Resuft  Layer(s) Reporied by Lab Resuifs by Layer
FLVCT-003-001 OFMOFC Yes 5% 1: 1-§ % Chrysatile
2
e — - 3)
‘Fchr-oos-ooz OF010FC Yes 5% 1 1-5 % Chrysotile
2)
- 3) I3 i - i
|ELVCT-003-003 OF010FC Yes 5% 1 ; 1-5 % Chrysotile
i 2
| ’ LN
Matl Description Material Number Asbestos
I[s!lsc. Fieor - Vinyl Composite Tile ffivet-004 fres
Mat Category Friabie Classification EPA Category Total Quantity Uit of
[Fiooring INon-Friable _ L Category ii us|
Genaral Condition Damage Cafegory Overall Material Assassment Recommendad Response / ‘5
! ) Not Assessed under AHERA _ [Manage in Place XY
Ganeral Material Comments = . S v
F‘ X 9" DARK BROWN WIiTH WHITE AND RED STREAKS. P‘Jl
Matertal Location(s} ~ Flor Locafion Quanity Location Condiion  Material Comments (by Location)
[OFO‘!OFC o1 64 8" X 9" DARK BROWN WITH WHITE AND RED
STREAKS.
Section 4 Pege 3

Licensed w: Columbus Alr Force Base, Columbus AFB, MS, 387106010



Section 4 Material Information Tables

Sita information
HG MAINT (Site ID: COLU)
Building: 452

Survey Performad By
Galson Corporation

Inspeciion Date
Thursday, February 4, 19¢€

Sampla ID(s) Sampla Location(s) Fioor Analyzed Overall Result Layens} Reported by Lab Rasults by Layer
FLVCT-004-001 OF010FC Yes §% 1) 1-5 % Chrysctile
2)
3)
FLVCT-004-002 OF010FC Yes % 1) 1-5 % Chrysotile
2
3)
FLVCT-004-003 OF010FC Yes 5% 1 1-5 % Chrysotile
2)
0 7N/
Madl Description Material Number bestos
Wall - Wall Insulation Batts Wiin-00n7 \
s
Matl Category Frigble Classification EPA Category
[rsi [Friable Friable
General Condition Damage Calegory Cwerall Matersl Assessment Racommended Rasponss
| | No Assessment,Non-asbeslos [No Response Required, No Asbestos Detected
Genoral Malerial Commanis
'FIBERGLASS. NON-SUSPECT ACM.
Materal Locationfs) Foor Location Quantity Location Condition  Maferial Comments (by Location)
JMIOtHANGER 01 0 FIBERGLASS, NON-SUSPECT ACM.
Sample ID{s) Sample Locetion(s) Floor Anglyzed Overali Result  Laysn(s) Reporiad by Lab Results by uﬁ-\ /
Matf Description Matedal Nurbar i
'Board Type Wall - Sheetrock (wish-001 INo
Mali Catspory Friable Classification EPA Category Total Quantily Unitof
Walls [Non-Friable [category Il [B24 quare Feet
Generad Contition Damage Catagory Overall Materisl Assessment Recommendsd Response
[No Assessment,Non-asbestos [No Response Required, No Asbestos Detected
IGemml Materdal Commants
Mateds Locationfs) Floor Location Quantity Location Condition _ Materlal Commanis (by Location) .
loFo10FC 01 224 i
[MROTMER1 o1 300
IMROIMER2 01 300
Sampla fb{s) Sample Location(s) Floor Analyzed Overall Resuft Layer(s) Reporied by Lab Reasults by Layer
|WLSH-001-001 MROTMER1 Yes BLD 1)
| 2)
[ _ o ne il
IWLSH-001-002 MRO1MER2 Yes BLD ;;
| _ . 3 _
WLSH-001-003 OF010FC Yes BLD 1)
2)

3

Section 4 Page 4

Licensed to; Columbus Air Force Base, Columbus AFB, MS, 29710-6010



Section 4 Material Information Tables

Site information Survey Performed By Inspection Date
HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 199
Building: 452
Mati Description Material Number Asbestos 7
Eﬂl Type Ceiling - Lay-in Tile |clll-005 Iﬁo
Met! Category Friable Classification EPA Calegory Total Quantity Unit of Meas
[Cellings Friable Friable 302 |Squarg
General Condition Damage Category Overall Material Assessmont Recommended Responss
| I No Assessment,Non-asbestos No Response Raquired, No Asbestos
General Material Comments
’2‘ X 4 WHITE FISSURED PATTERN.
Matorial Locationis) Fioor Location Cuantly Location Condition ~ Material Comments (by Location)
|0F010FC o1 392 2' X 4 WHITE FISSURED PATTERN.
Sampis 1D(s) Sample Location(s) Floor Analyzed Overail Result  Layer(s) Reported by Lab
CLLI-005-001 OF010FC Yes BLD ;;
3)
CLLI-005-002 OF010FC Yes eLb n
2)
3)
CLLI-005-003 OF010FC Yes BLD 4
2)
3)
CLLI-005-003 OF010FC Yes BLD ;;
3)
Matt Description Materie! Number
I Celling - Insulation Batts clin-80n2
Mats Category T Frintée Classification EPA Catogory Total Quantty
[Tsi B Friable Friable lo
Ganaral Condition Damapge Catagory Overall Materiel Assessment Recommended Rasponse
| { INo Assessment,Non-asbestos INo Response Required, No Asbestos Detected
General Material Comments
ITBERGLAS& NON-SUSPECT ACM. ON TOP OF FOC FUNCTIONAL SPACE CORRUGATED METAL CEILING.
Mstersl Locationfs) - Floor Location Quantity Location Condition  Material Comments (by Location) i
rQF010FC o1 0 FIBERGLASS, NON-SUSPECT ACM. ON TOP OF
FOC FUNCTIONAL SPACE CORRUGATED METAL
CEILING.
‘MIOTHANGER 01 0 FIBERGLASS, NON-SUSPECT ACM,
Sampie iD(s) Sample Location(s} Floor Analyzad Overall Result Layer{s} Reportad by Lab Resutis by Layer

Section 4 Page 5
Licensed to: Columbus Alr Force Base, Columbus AFB, MS, 397108010



Section 4 Material Information Tables

Site information Survey Performed By Inspectior: Dale
HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 19¢
Building: 452

g 7N\
Mall Description Materiel Number Asbastos
’lnsulatlon Batts jbatt-00n1 INo
Madl Category Friable Classification IEPA Category Toial Queniity of Measuna
Miscellaneous Friable Friable lo [Square Feet
Ganerat Condition Damage Cafegory Overall Melorial Assassment Recommended Response

! |N_oAssessmem,Non-asbestos_ [No Response Required, No Asbestos Detected
o
rIBERGLASS. NON-SUSPECT ACM. ABOVE CEILING,
Matsrial Location(s) Ficor  Location Quantity  Location Condiion  Material Comments (by Location)
pFMOFC 01 0 FIBERGLASS, NON-SUSPECT ACM. ABOVE
CEILING.

Sampia 1D(s) Sample Location(s) Foor Analyzed Owverall Resuft Layerfs) Reported by Lab Rosuils by Laysr

Section 4 Page 6
Licensed to: Columbus Air Force Base, Columbus AFB, MS, 357106010



AIRBORNE FIBER MONITORING SHEET

HUB Environmental

CLIENT: COLUMBUS AIR FORCE BASE, MS

PROJECT: COLUMBUS AFB FACILITIES “ASBESTOS INSPECTION”

SITE LOCATION : BLDG. # 45 )

SAMPLE DATE: ||/ /b, 02— SAMPLED BY: ED LESNIAK |

[SAMPLE NO. SAMPLE LOCATION TYPE
EL-01 WP[J CALK( |
EL-02 WP[] CALK[]
EL-03 WP CALK[
EL-04 WP CALK[]
EL-05 WP CALKO |
EL-06 WP CALK[]
EL-07 WP[] CALK[J
EL-08 WPL1 CALK[]

_ EL09 | WPO ___ CALKO

B SAMPLE LOCATION

NAD




Section 3 Summary of Findings for Suspect Materials

The following table is a list of all materials at this building which were tested for the presence of
asbestos or were assumed to contain asbestos along with overall sample results. Complete

information on asbestos containing materials is included in Section 4 of this report.

Each unique material within the building is assigned a unique HM number by the surveyor at the time

the survey is performed.

Section 3 and Section 4 are organized by building, surfacing, thermal systems insulation, flooring,
walls, ceilings, roofing and miscellaneous materials.

Site information
HG MAINT (Site ID: COLU)
Building: 452

Columbus AFB, MS

Client information

Columbus Air Force Base

14 CESICEV

Columbus AFB, MS 39710-6010

Survey Performed By Inspector Inspection Date Job Number
Galson Corporation Thursday, February 4, 1993
Suspect Material Category HM Number Material Location(s) Floor Asbestos Present?
Board Type Wall - Sheetrock Walls WLSH-001
OFQ10FC 01 No
MROTMER1 " No
MROTMER2 01 No
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-002
OF010FC 01 Yes
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-003
OFMOFC 01 Yes
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-004
OF010FC 01 Yes
Board Type Ceiling - Lay-in Tile Ceilings CLLIH005
OF010FC 01 No
Mech Equip. - Gasket HVAC MGASKT-00A1
MRO1MER1 01 Yes (assumed)
MRO1MER2 01

Yes (assumed)

Section 3 Summary of Findings for Suspact Materials Page 1
Licensed to: Columbus Alr Force Base, Columbus AFB, M3, 397108010



Site informalion Suivey Performed By Inspection Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1993
Building: 452
Suspect Material Category HM Number Material Location(s) Filoor Asbestos Present?
Insulation Batts Miscellaneous BATT-O0N1

OFD10FC 01 No
Ceiling - Insulation Batts TSI CLIN-00N2

OFQ10FC ™M No

MIDTHANGER 01 No
Domestic Hot Water Tank TSI DHWT-00N3

MRO1IMER2 o No
Fitting - Unspecified Type TSI FIT-00N4

MROIMER2 01 No

MIC1HANGER 01 No
Hvac - Flexible Ductflex Duct Joint TSI HFLEX-00N5

MROtMER1 01 No

MROTMER2 01 N¢
Pipe Insulation TSI PIOONG

MRO1MER2 01 No

MIOTHANGER 01 No
Wall - Wall Insulation Batts TSI WLIN-QON7

MIOTHANGER 01 No

Seclion 3 Summary of Findings for Suspect Malersls Page 2
Licensed to: Columbus Air Force Base, Columbus AFB, MS, 397108010



Section 3 Summary of Findings for Suspect Materials

The following table is a list of all materials at this building which were tested for the presence of
asbestos or were assumed to contain asbestos along with overall sample results. Complete
information on asbestos containing materials is included in Section 4 of this report.

Each unique material within the building is assigned a unique HM number by the surveyor at the time

the survey is performed.

Section 3 and Section 4 are organized by building, surfacing, thermal systems insulation, flooring,

walls, ceilings, roofing and miscellaneous materials.

Site Information Cifent Information
HG MAINT (Site ID: COLU) Columbus Air Force Base
Building: 452 14 CES/ICEV

Columbus AFB, MS 38710-6010

Columbus AFB, MS

Survey Performed By Inspector Inspection Date Job Number
Galson Corporation Thursday, February 4, 1993
Suspect Material Category HM Number Material Location(s) Filoor Asbestos Prasent?
Board Type Wall - Shestrock Walls WLSH-001
OF010OFC 01 No
MROTMER1 01 No
. MROIMER2 o1 No
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-002
OF010FC 01 Yes
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-003
OF010FC 01 Yas
Misc. Floor - Vinyl Composite Tile  Flooring FLVCT-004
OF01QFC o1 Yes
Board Type Ceiling - Lay-in Tile Ceilings CLLI005
OF010FC 01 No
Mech Equip. - Gasket HVAC MGASKT-00A1
MROTMER1 o1 Yes {assumed)
MRO1MER2 o1 Yes (assumed)

Section 3 Summary of Findings for Suspact Metarials Page 1
Licansed to: Columbus Air Forcs Base, Columbus AFB, MS, 38710-6010



Site Informabon Survay Performed By Inspaction Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1993
Building: 452
Suspect Material Category HM Number Materia! Location{s) Floor Asbestos Present?
Insulation Batts Miscellaneous BATT-0ONt

OF010FC o1 No
Ceiling - Insulation Batts TSI CLIN-QON2

OFMOFC 01 No

MIOTHANGER 01 No
Domestic Hot Water Tank TSI DHWT-OON3

MROIMER?2 1} No
Fitting - Unspecified Type TSl FIT-00N4

MROIMER2 01 No

MIOTHANGER 13| No
Hvac - Flexible Duct/flex Duct Joint TSI HFLEX-00NS

MROTMER1 1] No

MROIMER2 4] No
Pipe Insulation TSI PI-00NG

MRO1MER2 01 No

MIOTHANGER (4] No
Walk - Wall Insulation Batts TSI WLIN-OON7

MIDTHANGER 01 No

Section 3 Summary of Findings for Suspect Materials Page 2
Licensed to: Columbus Air Force Base, Columbus AFB, MS, 397108010



Section 4 Material Information Tables

Site Information ' Ciient information
HG MAINT (Site ID: COLU) Columbus Air Force Base
Building: 452 14 CES/CEV

Columbus AFB, MS 397106010
Columbus AFB, MS

Survey Performed By Inspector Inspaction Date Job Number
Galson Corporation Thursday, February 4, 1993

Mati Description Metarial Number Asbestos Present?
| Fitting - Unspecified Type lﬂ-ﬂOM No

Matt Category - "Friabie Classification = N EPA Category 3 Total Quantity Unit of Measure
TSI B IFriable B |Friable B o _ Each

_Ganeml Condition IDamage Calegory Oversll Materia! Assessment Recommended Response

| | ~ No Assessment,Non-asbestos !No Response Required, No Asbestos Detected

Generaf Malerial Comments .
IFIBERGLASS, NON-SUSPECT ACM.

Material Location(s) Floor Location Quantity  Location Condition _ Material Comments (by Location)

MROIMER2 (4] 0 FIBERGLASS, NON-SUSPECT ACM,.

MIOtHANGER (1) 0 FIBERGLASS, NON-SUSPECT ACM.

Ssmple IEXs) Sampie Location(s} Floor Anslyzed QOverall Rasult Layer(s) Reporfed by Lab Results by Layer

Malf Description Material Number Asbastos Prosent?

| Pipe Insulation pi-00n8 [No

Msti Calegory ] Friable Ciessification EPA Cafegory s " Total Quantity Unit of Measure

:TSI - [Friable - |Friable !_0 Linear Feet
General Condilion _Damago Category Overafl Material Assessment Recommanded Response

. | No Assessment,Non-asbestos. [No Response Required, No Asbestos Detected
General Matarial Comments - - i i =

|FIBERGLASS. NON-SUSPECT ACM.

Vewaiiocatons) Foor  Locaton Quantty  Location Concitn _ Materal Comments by Locetion) O

MROIMER2 01 0 FIBERGLASS, NON-SUSPECT ACM.

MIOTHANGER 0 0 FIBERGLASS, NON-SUSPECT ACM.

Sample ID(s) Sampia Location(s) Floor Analyzed Overall Rasult Layer[s} Reported by Lab Resulis by Layer

Matl Description Material Numb Asbestos Prasent?
Hvac - Flexible Duct/flex Duct Joint [hflex-00n5 No

Mall Category ' ’ " Friabie Classification EPA Category T Totsl Quentity Unit of Messure

TSI Friable _ Frisble e _ |Linear Feet
Geperal Condition Damage Category Overall Material Assessment Racommended Response

| |No Assessment,Non-ashestos iNo Response Required, No Asbestos Detected

‘General Material Comments
[APPEARS TO BE OF A BLACK VINYL COMPOSITION.

-L-merial Locaﬂon;s)_ -Floor LDI’.‘B;IOII Quam; : Location CDncitt_on Wd Commaents (by l:c;cabbn}

MROTMER1 01 0 APPEARS TO BE OF A BLACK VINYL
MROIMER2 01 0 APPEARS TO BE OF A BLACK VINYL
Sample ILXs) Sampla Location(s) Fioor Analyzed Owvorall Resufl Layers) Reported by Lab Rasulls by Layer

Section 4 Page 1
t icansed to; Columbus Air Forcs Base, Columbus AFB, MS, 39710-8010



Section 4 Material Information Tables

Site information Survey Performed By Inspection Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 18983
Building: 452

Mati Description Material Number Asbastos Present?

| Mech Equip. - Gasket [mgaskt-00a1 Yes (assumed)

L Ed x — 3 - e i G o } ] o

Mat! Cetegory Friable Classificetion EPA Category Tolal Quantity Unit of Measurs

HVAC _ - Non-Friable B [Category i -2  [Linear Feet

Ganeral Condhtion Damage Category Ovarall Matenial Assessment Recommaended Response

| [No Assessment,Non-asbestos _ [Maneage in Place

L —

G | Malarial C t
[NO MATERIAL OVER HANGING METAL BOILER PLATE TO SAMPLE.

Material Logstion(s) Floor Location Guantity Location Condition  Material Comments (by Location)

IMROTMER1 o1 1 NO MATERIAL OVER HANGING METAL BOILER
PLATE TO SAMPLE.

:MR01MER2 o1 1 NO MATERIAL OVER HANGING METAL BOILER
PLATE TO SAMPLE.

Sample 10(s) Sample Location(s) Floor Analyzed Overall Result Layer(s) Reported by Lab Rasults by Layer

Matf Dascription Material Number Agbestos Present?

Domestic Hot Water Tank |dhwt-00n3 No

Mafl Category Friabia Classification EPA Category Tolal Quantity Unit of Measure

TSI [Friable iFﬁa_hlg |0 _ _Square Feet

Genersal Condition [Demage Catogory Overall Material Assessment Recommended Response

[ == ;N_q Ags_essment,Non—asbestos _ No Response Required, No Asbeslos Detected

Ge;rersl Matenal Comments - o T - -

[FIBERGLASS, NON-SUSPECT ACM.

Materal Locationfs) Floor Location Guantity Location Condition _ Matertal Comments (by Location)

MROIMER2 01 0 FIBERGLASS, NON-SUSPECT ACM.

Sampie ID(s) Sampie Locationfs) Floor Analyzed Overall Result  Layer(s) Raporisd by Leb Results by Layer

Matl Description Metenal Number Asbestos Present?

Misc. Floor - Vinyl Composite Tile ffivet-002 Yes

‘Mati Catogory Friable Classification EPA Catogory " Total Quantity Unit of Measure

IFtooring [Non-Friable Category i hes {Square Fest

General Condition Damage Category Oworal! Material Assessment Recommended Response

| [Not Assessed under AHERA o [Manage in Place )

Genersl Matesial C ts -

i1' X 1' WOOD BROWN VENEER PERIMETER TILE PATTERN INTERIOR (WHEN SAMPLED, MANY LAYERS OF TILE FOUND).

Material Location(s) - " Fieor " Location Quantity Location Condition _ Material Comments (by Location) =

OF1OFC m 188 1' X 1" WOOD BROWN VENEER PERIMETER TILE
PATTERN INTERIOR (WHEN SAMPLED, MANY
LAYERS OF TILE FOUND).

Section 4 Page 2
Licensed {o: Golumbus Air Forca Base, Columbus AFB, MS, 397106010



Section 4 Material Information Tables

Site information Survey Performed By inspection Date
HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1993
Building: 452
Sampla ID(s) Sample Location(s) Floor Anaiyzed Oversll Result  Layen(s) Raported by Lab Resulls by Layer
iFLVCT-002-001 OF010FC Yes 5% ; : 1-5 % Chrysotile

3}
| FLVCT-002-002 OFMOFC Yes 5% ; : 1-5 % Chrysotile
[ 3
FLVCT-002-003 QFQ10FC Yes 5% g 1-5 % Chrysotile

2)
i 3)
Matl Description Meterial Number Asbestos Present?
Misc. Floor - Vinyl Composite Tile ffivct-003 ives
‘Malf Category Fiiable Classification EPA Category Total Quantity Unit of Measurs
Flooring ~ |Non-Frigble ~ [Category li — 160 LSquare Feet
General Condition Damage Category Cveral! Matorial Assessment Racommended Response
T Not Assessed under AHERA Manage in Place
Ganoral Material Comments . =
1' X 1'LIGHT GREY WITH WHITE AND BLACK STREAKS.
Matorial Location(s) - Fioor  Location Quantty  Location Condition  Material Comments {by Location) =
OF010FC (17} 160 1' X 1' LIGHT GREY WITH WHITE AND BLACK

STREAKS.

Sampie I0(s) Sample Locationts) Floor Anglyzed Overall Result Layer(s) Raported by Lab Reasuits by Layer
|FLVCT-002-001 OF010FC Yes 5% R 1-5 % Chrysotile
[ 2)

3)
| FLVCT-003-002 OFMOFC Yes 5% 1) 1-5 % Chrysotile

2)
FLVCT-003-003 OFO1OFC Yes 5% ; ) 1-6 % Chrysotile
| )
{ 3
Matl Description Matoris! Number Asbestos Present?
Misc. Floor - Vinyl Compasite Tife ifivct-004 Yeos
‘Malf Category e Friabie Classification EPA Catogory Total Quantity Unit of Measure
IFlooring [Non-Frisble B Category Il 64 Square Fest
General Condition Damage Catepory Overall Material Assessment Recommended Response

[Not Assessed under AHERA ~ [Manage in Place

General Matenal COm;nenrs

19" X 9" DARK BROWN WITH WHITE AND RED STREAKS.

Material Location(s) Floor
IOF010FC 01 64

Loca;o;: Quanﬁ!y-.

Location Condition -a}bﬁal Comments (by Locaﬂo;}

§" X 9" DARK BROWN WITH WHITE AND RED

STREAKS.

Section 4 Page 3
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Section 4 Material Information Tables

Site Informalion Survey Performed By inspection Date
HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1993
Building: 452
Sampie 10(s) Sample Location(s) Floor Anglyzed Overall Result Laywis) Reportad by Lab Rasulis by Layer
[FLVYCT-004-001 OF010FC Yes 5% 1 1-§ % Chrysotile
| 2}
b= con e - I - . [
|FLVCT-004-002 OFQ10FC Yes 5% 7 1-5 % Chrysotile
| 2)
: i _ 2. - o .
FLVCT-004-003 OFQ1OFC Yes 5% 0 1-5 % Chrysotile
2)
| 3)
Mat! Description Material Number Asbestos Present?
Wall - Wall insutation Batts in-00n7 No
Matl Category ' Friabie Classification . " EPA Category = Total Quantity Unit of Measure
sl Frijbe |Friable e |Square Feet
Genera/ Condition Damage Category Overall Material Assessment Recommended Response
. - i 'ﬂo Assassment,Non—asb_a_stoE II’*Io Rg@ﬂlse Required, No Asbestos Dgteded
General Malerig! Comments
FIBERGLASS, NON-SUSPECT ACM.
Matorial Location(s) - " Foor | Location Quantity Location Condifion  Material Commaents (by Location) =5
MIOTHANGER 01 0 FIBERGLASS, NON-SUSPECT ACM.
Sampie ID(s) Sample Location(s) Floor Analyzed Overall Rasuit Layer(s) Reporied by Lat Resuits by Layer
Matl Description Material Number Asbestos Present?
Board Type Wall - Shestrock h-001 No
Matt Catogory " Friable Classification = EPA Category T Total Quantity Unét of Measurs
Walls B [Non-Friable _ Category Il - 824 Square Feet
Ganersi Condition Damage Category Ovorall Matenial Assessment Recommended Response
i_ ; No Assessmerﬂ,Nm—aspe_glos iNc_)_ Response Required, No Asbeg!os Detected
GenoTal Maferia.l Comments o
Waterial Location(s) == Floor Location Quently  Location Condition  Material Comments (by Location) -
|OF01CFC 01 224
[MROIMER1 3} 300
[MROTMER2 01 300
Sample ID(s) Sample Location(s) Floor Analyzed Overalf Resuit Laysr{s) Reported by Lab Results by Layer
WLSH-001-001 MROTMER1 Yes BLD ;)
]
! 3
|WLSH-001-002 MROTMER?2 Yes BLD )]
2)
| 3 -
WLSH-001-003 OF010FC Yes BLD 1)

Seclion 4 Page 4
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Section 4 Material information Tables

Site informalion Survay Performed By Inspection Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1993
Building: 452

Mati Description Maionial Number Asbestos Prasent?
Board Type Celling - Lay-In Tile [cIti-005 [No
et Category o ' " Frisble Clessification " EPA Catsgory T Tow Quantty Unit of Measure
!Cei[ings Eabie ) |F_nable ; = 1392 !Square Feet___
General Condition Damage Calegory Overall Material Assessment Recommended Response
i ] 1 ) INo Assessment,Non-asbestos INo Response Required, No Asbestos Detected
Genere! Material Comments
[2' X 4 WHITE FISSURED PATTERN.
Moterial Location(s) o } " Foor Location Quamty  Location Condition  Materia! Comments (by Location} e
OF010OFC o1 392 2' X 4' WHITE FISSURED PATTERN.

Sampie IDfs) Sample Location(s) Figor Analyzed Overalt Result  Laysi(s) Raported by Lab Results by Layer
CLLI-005-001 OF010FC Yes BLD 1)

2)

| 3)

/CLLI-005-002 OF01Q0FC Yes BLD 1

| 2)

| | | »

| CLLI-005-003 QF010FC Yes BLD ;;
[ 3

CLLI-005-003 QF010FC Yes BLD "

2}

: 2

Matf Descriplion Material Number Asbestos Present?

Calling - Insulation Batts chin-00n2 [No

™ Category 2 ) Friable Classification _' EFA Catagory Total Quantily Unit of Measure
sl ) Frisble ) Frigble lo Square Feet
General Condition Demage Category Overall Material Assessment Recommendad Response

_ i No Assessment.Non—gsbestos B No Response Re_quired. No Asbestos Detected

General Material Comments T i i

[FIBERGLASS, NON-SUSPECT ACM. ON TOP OF FOC FUNCTIONAL SPACE CORRUGATED METAL CEILING.

Motorial Locetionfs) Floor “Locstion Quantity _ Location Condition _ Material Comments (by Location)

|OF010FC 01 0 FIBERGLASS, NON-SUSPECT ACM. ON TOP OF
FOC FUNCTIONAL SPACE CORRUGATED METAL
CEILING.

[(MIO1HANGER (15} 0 FIBERGLASS, NON-SUSPECT ACM.

Sample iD{s) Sample Location(s) Fioor Analyzed Overall Result Layer(s) Reporled by Lab Resulty by Layer

Section 4 Page 5
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Section 4 Material Information Tables

Site Information Survey Performed By inspection Date

HG MAINT (Site ID: COLU) Galson Corporation Thursday, February 4, 1983
Building: 452

Matf Description Material Number Asbestos Present?
 Ingulation Batts [batt-00n1 No
[ = o= i - _ St

Matf Category Friable Classification EPA Category Total Quantity Unit of Measure
Miscellaneous Friable _ |Friable - 0 _ Square Feet
Ganeral Condition Damage Colegory Overall Material Assessment Racommended Response
. | ~ INo Assessment,Non-asbestos [No Response Required, No Asbestos Detected
cr— "‘“ - dotdse o

IFIBERGLASS, NON-SUSPECT ACM. ABOVE CEILING.

MstodalLocationts) " Fioor Location Quantity  Location Condition  Material Comments (by Location) o
OFO10FC o1 0 FIBERGLASS, NON-SUSPECT ACM. ABOVE

CEILING.
Sample IDfs) Sarmple Location(s) Floor Analyzed Overall Rasult Layer(s) Reported by Lab Reasutts by Layer

Section 4 Page 6
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COLUMBUS AIR FORCE BASE

POSITIVE ASBESTOS SAMPLE RESULT SUMMARY Building ID: 452
Note: Information shown is incomplete. Contact CEV to coordinate SOW.

B e R "OM | Chy | Am | oo | amn | Tem | A | oo | ] spom | o | e
11113/2002 | LC320 brown Roof 5
11/13/2002 | LC319 brown Roof 5
11/12/2002 | WALL-JM-452-35-00 | Joint Compound WALL 2
11112/2002 | WALL-JM-452-25-00 | Joint Compound WALL 2

21211993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 1-5
2211993 OFD10FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE -5
2421993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 15
2/211993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor QFFICE 1-5
2/211993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 1-5
2/2/11993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 1-5
2/2/1993 OF010OFC-FLVCT-00 | Vinyl Composile Tile Floor OFFICE 1-5
2/211993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 1-5
21211993 OF010FC-FLVCT-00 | Vinyl Composite Tile Floor OFFICE 15

REPORT DATE: #Name? POSITIVE ASBESTOS SAMPLES - SUMMARY REPORT PAGE 1 OF 3




COLUMBUS AIR FORCE BASE

POSITIVE ASBESTOS SAMPLE RESULT SUMMARY Building 1D: 452
Note: Information shown is incomplete. Contact CEV to coordinate SOW.
% % % % % % % % Fib. % % % Non-
Date SAWRLEID SAMPLEDESCRIETICH — Chry. Am. Croc. | Anth. | Trem. Act. Cell. Synth. Other. Fibr.
List of Abbreviations:
Chry = Chrysotile; Am = Amosite; Croc = Crocidolite; Anth = Anthophyliite; Trem = Tremolite; Act = Actinolite;
Cell = Cellulose; Fib = Fibrous glass; Synth = Synthetics; Other = Other Firbrous material
ACM Type: ACM = Asbestos containing material; PACM = Presumed asbestos containing material, ACM-PS = Asbestos containing material - Previously sampled;
NON-ASB = Non-asbestos containing material
PAGE 2 OF 3

REPORT DATE: #Name? POSITIVE ASBESTOS SAMPLES - SUMMARY REPORT
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DEPARTMENT OF THE AIR FORCE
AIR EDUCATION AND TRAINING COMMAND

26 Nov 02
MEMORANDUM FOR: 14 CES/CEV

FROM: 14 MDOS/SGOAB

SUBJECT: Asbestos Results for Building 452

1. On 13 Nov 02, Mr. Mike Blythe, Asbestos Program Manager, collected roof samples from
Building 452. He brought the samples (Base Samples # GM020257- GM020258 or Lab Sample
# LC319 — LC320) to Bioenvironmental Engineering Services (BES) office to be sent off to
Weston lab and analyzed for the presence of asbestos using the Polarized Light Microscopy with

Dispersion Staining technique.

2. The results are as follows:

Date Lab Sample Building Sample Location / Description Asbestos Type
Sampled ID # (percentages)
13 Nov 02 LC319 Bldg. 452 Roof Sample 1 Chrysotile (5%)
13 Nov 02 LC320 Bldg. 452 Roof Sample 2 Chrysotile (5%)

3. Conclusion and Recommendation: Sample results indicate asbestos was detected in both roof
samples. This asbestos should be managed in accordance with Asbestos Management and
Operation Plan for Columbus Air Force Base, Mississippi.

4. If you have any questions regarding this letter, please contact SrA Spencer or myself at ext.
2226.

KEéDRAC CKSON, 1* LT, USAF, BSC

Bioenvironmental Engineering Element Chief

Attachment:
Sampling Results



POLARIZED LIGHT MICROSCOPY SAMPLE ANALYSIS SUMMARY

Weston W.O0. No.
Sample Number LC319 through LC320

05116-001-015-0001

Roy F. Weaton, Inc.
1635 Pumphrey Avenue
Auburn, AL, 366832-4303

20 LAB RESULYS
1D HO. CLIERE/CLIENT ID BLOG HA MATERIAL DESCRIPTION and REMARKS FRIABILITY CH AM CR oT T AHALYST AMALYZED
LC319 CArFa/eM020257 452 ROOF SAMPLE 1, BROWH, RODF == 05 - - - 05 12835 1172102
LC320 carB/eM020258 452 RDOF SAMPLE ¢, BROWK, ROOF o 05 - - = D5 12835 11/21.02
RESULTS LEGEND
CH - Chrysotile AM - Amosite CR - Crocidolite OF - Other TL - Total - - Nona Detected Bold - Results of the Sampie as a Whole

Results Apprpved £
a- 1

Tranemittal by:

)

\\\\.\\‘ﬂlll.!.\

F,
J. 5tan S

rickland N

Laboratory Manager

November 22, 2002

Upon issue, this report may be reproduced snly in full and relates only to the items tested. The detection limit for this analysis s <1X. All analyses are performed
in sccordance with 1).S. EPR &00/M4-82-020, as ammended. Unless stated otherwise, ashestos content is determined by visusl estimation methods and reported as a
volume percentage. Individual leyers are analyzed seperately and resuits are reported for each Layer as uell as the sample a5 a whole. Weston's Optical Micrescopy
Laboratery is accredited by the Natlanal Institute of Standards end Technology's National Voluntary Laboretory Accreditation Program (NVLAP) for ssbestos fiber

anatysis (Leboratory Code 101254). This Leboratory report does not censtitute product endorsement by NVLAP or any agency of the U.S. government.

Fage 1 of 1
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DEPARTMENT OF THE AIR FORCE
HEADQUARTERS 14™ FLYING TRAINING WING
COLUMBUS AIR FORCE BASE MISSISSIPPI

6 Nov 03
MEMORANDUM FOR: 14 CES/CEV
FROM: 14 MDOS/SGOAB
SUBJECT: Lead Based Paint-XRF, Hangar 1, Bldg 452
1. Per your request, Bioenvironmental Engineering Services (BES) performed a lead based paint
(LBP) survey using an X-Ray Fluorescent {(XRF) Spectrum Analyzer. On 6 Nov 03, the survey was
performed to determine lead concentrations of the exterior paint of Hangar 1, Bldg 452.
2. An XRF measurement greater than 1.0 mg/cm? indicates the presence of a lead concentration

requiring regulated lead abatement procedures for removal. Therefore, lead values exceeding 1.0
mg/cm2 is known as a positive result. The XRF measurements are as follows:

Location Site of measurements (Paint Color) > ]V][all:l zad Results

Bldg 452, East Side Off White - wall 0 Negative
Bldg 452, East Side Dark Brown — wall 0.08 Negative

| Bldg 452, West Side Light Brown — wall -0.2 Negative
Bldg 452, West Side Off white — wall -0.4 Negative

3. Conclusion / Recommendation: All lead measurements were negative for the presence of lead.
Therefore, the paint is not characterized as a lead based paint and can be painted over or removed and
disposed of as municipal waste.

4. If you have any questions regarding this letter, please contact SSgt Moreau at ext. 2226.

Hd“(‘éj

KENDRA C. GOMEZ, Ca SAF, BSC
Bioenvironmental Engineering Element Chief



Weston Solutions, Inc.

1625 Pumphrey Avenue

Auburn, Alabama 38832-4303
334-466-5600 ¢ Fax 334-466-5660
www.westonsolutions.com

/SOLUTIONS

Mr. Frank Lockhart

Columbus Air Force Base

14 CES/CEV

201 Independance Drive, Suite 101
Columbus, Mississippi 39710-5300 Work Order No. 12283.005.001.0005

Re: Results for Lead and Asbestos Sampling =
Buildings 154, 218, 220, 246, 26452, 4532 and 966

Dear Mr, Lockhart:

Weston Solutions, Inc. (WESTONg) was retained by Columbus Air Force Base to perform bulk
material sampling for asbestos and lead-based paint at the above referenced facilities. This
sampling was performed prior to roofing renovations that will take place at each facility.

TECHNICAL APPROACH

WESTON provided a trained asbestos and lead-based paint inspector to perform the sampling.
M. Stan Strickland of WESTON’s Auburn, Alabama office began the sampling on 17 October
2006. and completed on 18 October 2006. Mr. Strickland performed the work under the direct
supervision of a Certified Industrial Hygienist (CIH). Sampling was conducted to determine the
potential impact of future roofing operations at the facilities.

FINDINGS — ASBESTOS SAMPLING

Eleven (11) bulk roofing samples were collected from three buildings. Roofing samples were
collected using a hammer and chisel to remove roofing material down to the wood or metal roof
decking.

Bulk samples were placed in plastic bags and transferred under custody control, with associated
custody documents to WESTON’s National Voluntary laboratory Accreditation Program
(NVLAP) accredited laboratory for analysis by polarized light microscopy with dispersion
staining (PLM/DS) on 18 October 2006, the same day samples were collected.

Table | outlines the bulk sampling results for the three facilities.

KA1 2283100500 NODISNCATT ASBESTOSLEAD.DOC 14 November 2006 1:30 pn. Version



WEST SN
LN U T GG
Mr. Frank Lockhart

Columbus Air Force Base
14 CES/CEV -3- 14 November 2006

TABLE 2
LEAD-BASED PAINT SAMPLING RESULTS
CoLUMBUS AIR FORCE BASE
BUILDINGS 154, 218, 220, 246, 262, 450, 454, 456, 932 & 966

Building Number Building Component | Results (% Lead by weight)
154 Fascia 0.103
218 3 Soffit | 0.159
218 ; Roof ! 0.003
218 f Beams _ 0211
220 : Soffit 0.014
220 Roof 5 0.003
220 | Beams 3 0.429
246 Gutters _ 0.012
246 : Roof 0.054
246 O Beams : 76.7
262 f Gutters 0.069
262 ~ Roof 0.013
262 Beams : 0.224
450 - Gutters 0.010
452 : Gutters ' 0.015
452 Roof 0.024
452 Beams 0.202
454 Roof _ o 0.007
454 : Beams f 0.006
456 Roof e 0.012
456 Roof 0.050
456 i ~ Gutters 0.054
456 : Beams : 0.256
550 . Roof 0011
550 Beams 0.223
966 i Soffit <0.002

ALL LABORATORY RESULTS ARE N ATTACHMENT A

KA I22ER00500 NO0OS\CALR ASEESTOSLEAD, DOC S November 2006 130 . Veesion
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Aubum Awr Quality & Industrial Hygsene Laboratory:

Analysis Report

Lead in Faint EPA Method 6010V

Client Columbus Air Force Base
WESTON W.0. # \ 12283.005.001.0005
Date Received 20 Qctober 2006
Date Anatyzed 6 November 2006
Analyst Clayton Group Services
Reporting Limit (ug/mL) 0.10
Analyzed| Sample
Client LD, Field ID LAB ID V(‘"'ime Lead Weight e
mL) (ug/mL) (@) (mg/Kg) (% by wt.)
Building 154 Fascia t CK 6943 50 4.40 0.2141 1028 0.103
Building 218 Soffit 2 CK 6944 50 6.20 6.1947 1592 0.159
Building 218 Roof 3 CK 6945 50 0.14 0.2292 31 0.003
Building 218 Beams 4 CK 6946 50 10.0 0.2371 2109 0.211
Building 220 Soffit 5 CK 6%47 50 0.63 02187 144 0014
Buiiding 220 Roof 6 CK 6948 50 0.14 (.2403 29 0.003
Building 220 Beams 7 CK 6949 56 18.0 0.2097 4292 0.429
Building 246 Guiters 8 CK 6950 50 0.21 0.0861 122 0012
Building 246 Roof 9 CK 6951 50 1.30 0.1202 541 0.054
Building 246 Beams 10 CK 6952 50 3200 0.2085 767386 76.7
Building 262 Gutters il CK 6953 50 3.10 0.225} 689 0.069
Building 262 Ro;)f 12 CK 6954 50 0.55 0.2050 134 0,013
Building 262 Beams 13 CK 6955 50 10.0 0.2229 2243 0224
Building 450 Gutters i4 CK 6956 50 0.42 0.2064 102 0.010
Building 452 Gutters 15 CK 6957 50 0.47 0.1568 150 0.015
Building 452 Roof 6 CK 6958 50 0.94 0.1988 236 0.024
Building 452 Beams I7 CK 6959 50 2.00 0.0496 2016 0.202
Building 454 Roof 18 CK. 6960 50 0.29 0.2122 68 0.007
Buiiding 454 Beams i9 CK 6961 50 0.13 0.1131 57 0.006
Building 456 Gutters 20 CK 6962 50 0.39 0.1621 120 0.012
Building 456 Roof 2] CK 6963 50 2.10 0.2115 496 0.050
Building 456 Roof 22 CK 6964 50 2.30 0.2116 543 0.054
Building 456 Beams 23 CK 6965 50 2.30 0.0450 2556 0.256
Building 550 Roof 24 CK 6966 50 0.42 0.1978 106 0.011
Building 550 Beams 25 CK 6967 50 3.0 0.0694 2233 0223
Buidling 966 Soffit 26 CK 6968 50 0.00 0.2125 <23.5 <0.002
Quality Control
Lab Method Blank n/a Method Biank 50 0.00 0.2000 <25.0 <0.603
Building 218 Beams 4 CK 6946 DUP 50 8.80 0.2006 2193 0219
Building 218 Bedms 4 CK 6946 SPK* 50 19.0 0.2127 4466 0.447
Building 454 Roof 18 CK 6960 Dup 50 0.13 0.1918 339 0.003
Building 454 Roof 18 CK 6960 SPK* 50 11.0 0.1934 2844 0.284
¢ Spiked with 10 ppm Lead.
- Results are not blank correcled
- Sample duplicates had differences of 2.0 and 34 percent,
- Sample spikes bad recoveries of 100 and 107 %,
kMchom_ fabimcialsipainteelnisforce102006.XLS Repon Pege | af 1 Printed: 117972006



COLUMBUS AIR FORCE BASE

ASBESTOS HOMOGENEOUS AREA REPORT

Note: Information shown

)

IS incomplete.

Contact CEV to coordinate SOW.

Building ID Material Description Location ASB Status Friability Abatement Status
456 Wall - Wall Insulation Batts No Friable
456 Roofing Material Metal roof 0 Non-Friable
456 Pipe Insulation No Friable
456 Mudding Compound Associated  Bathroom No Friable
with new sheetrock
456 Misc. Floor - Vinyl Composite Tiie All Abated Non-Friable Completely Abated
456 Misc. Floor - Vinyl Composite Tile No Non-Friable
456 Misc Caulking Material Exterior No Friable
456 Mech Equip. - Gasket No Non-Friable
456 Insulation Batts No Friable
456 Hvac - Flexible Duct/flex Duct No Friable
Joint
456 Domestic Hot Water Tank No Friable
456 Ceiling - Sheetrock No Non-Friable
456 Ceiling - Insulation Batts No Friable
456 Board Type Wall - Sheetrock Yes Non-Friable
456 Board Type Ceiling - Lay-in Tile No Friable
REPORT DATE: 12119/2006 BUILDING ASBESTOS REPORT PAGE 4 OF 5
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Note: Information shown is incomplete.

COLUMBUS AIR FORCE BASE
BUILDING ASBESTOS STATUS REPORT - BUILDING

456

Contact CEV to coordinate SOW.

Survey Date: Work Room_Type/ Fioor No Sample Number Sample Descripton Asbestos %
Order No Detected? TOT_ASB

12/6/2002 SCHNEIDER-2002 Associated with new Joint Compound [ Yes V] No 0
sheetrock-JM-456-2N-
008-A

12/6/2002 SCHNEIDER-2002 Associated with new Joint Compound []Yes M No 0
sheetrock-JM-456-1N-
008-A

2/9/1993 GALSON-1993 OFD1OFC-CLLI003-  Ceiling Tite -Layin [FYes W] No ]
002-A

2/9/1993 GALSON-1993 OFQ10FC-CLLI-002- Ceiling Tile - Lay in [Jyes M No 0
002-A

2/9/1993 GALSON-1993 OF010FC-CLLI-001- Ceiling Tile - Lay in [ ves M No 0
002-A

9/11/1996 BIO_1996 GMS60425-A ridge insulation, inside [} Yes {2 No 0

FLOOR

2/9/1993 GALSON-1993 OF010FC-FLVCT-003- Vinyl Composite Tile Floor (7 ves M No 0
001-A

2/9/1993 GALSON-1993 OFMOFC-FLVCT-002- Vinyl Composite Tile Fioor []yes M No 0
001-A

2/9/1993 GALSON-1993 OF010FC-FLVCT-001-  Vinyt Composite Tile Fioor [ Yes ) No 0
001-A

2/911983 GALSON-1993 TOO01BR-FLVCT-003- Vinyl Composite Tile Fioor (7] Yes M No 1]
003-A

2/9/1993 GALSON-1993 TO01BR-FLVCT-002- Vinyl Composite Tile Floor [T Yes bl No 0
003-A

2/9/1993 GALSON-1993 TO01BR-FLVCT-001- Vinyl Composite Tile Floor (] Yes M No 0
003-A

WALL

REPORT DATE: 12/19/2008 BUILDING ASBESTOS REPORT PAGE10F 5
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COLUMBUS AIR FORCE BASE

BUILDING ASBESTOS STATUS REPORT - BUILDING

456

Note: Information shown is incomplete. Contact CEV to coordinate SOW.

Survey Date: Work Room_Type/ Floor No Sample Number Sample Desceripton Asbestos %
Order No Detected? TOT_ASB
WALL

2/9/1993 GALSON-1993 MRO1MER2-WLSH- Wall - sheetrock [] yes W No 0
001-004-A

2/9/1993 GALSON-1993 MROTMER{-WLSH- Wall - sheetrock ] Yes [ No 5
003-004-A

2/9/1993 GALSON-1993 MRO1MER1-WLSH- Wall - sheetrock W Yes [ | No 5

002-004-A

REPORT DATE: 12/19/2008

BUILDING ASBESTOS REPORT

PAGE 2 OF 5



COLUMBUS AIR FORCE BASE - ASBESTOS HOMOGENEOUS AREA REPORT

Note: Information shown is incomplete. Contact CEV to coordinate SOW.

Building ID Material Description Location ASB Status Friability Abatement Status

450 Insulation Batts No Friable

450 Board Type Wall - Sheetrock Yes Non-Friable

450 Ceiling - Insulation Batts No Friable

450 Ceiling - Sheetrock No Non-Friable

450 Ceiling Tile - Splined No Friable

450 Fitting - Unspecified Type No Friable

450 Floor - Vinyl Composite Tile office Yes Non-Friable
black under flvet 010

450 Floor - Vinyl Composite Tile Yes Non-Friable
Green under flvet 010

450 Floor - Vinyl Composite Tile red office Yes Non-Friable
with streaks under flvet 009

450 Floor - Vinyl Composite Tile tan,  office No Non-Friable
lite tan, brown mottled

450 Board Type Ceiling - Lay-in Tile No Friable

450 Hvac - Flexible Duct/flex Duct All Abated Friable Completely Abated
Joint

450 Wall - Wall Insulation Batts No Friable

450 Mastic For Flooring associated Yes Non-Friable
with flvet 013

450 Mastic For Flooring from flvct 010  office No Non-Friable

REPORT DATE: 12/19/2006

BUILDING ASBESTOS REPORT

PAGE S OF 6



COLUMBUS AIR FORCE BASE - ASBESTOS HOMOGENEOUS AREA REPORT

Note: Information shown is incomplete. Contact CEV to coordinate SOW.

Building ID Material Description Location ASB Status Friability Abatement Status
450 Mastic For Flooring under fivct office Yes Non-Friable
011 and 012

450 Mech Equip. - Gasket No Non-Friable

450 Misc Caulking Material , silicone  windows 0 Non-Friable

450 Misc. Floor - Vinyl Composite Tile All Abated Non-Friable Completely Abated
450 Mudding Compound associated with sheetrock No Non-Friable

450 Pipe Insulation No Friable

450 Roofing Material Metal Rooftop 0 Non-Friable

450 Fioor - Vinyl Composite Tile Yes Non-Friable

whiteftan under flvet 011 and 012

REPORT DATE: 12/19/2006

BUILDING ASBESTOS REPORT

PAGE 6 OF 6



COLUMBUS AIR FORCE BASE

BUILDING ASBESTOS STATUS REPORT - BUILDING

Note: Information shown is incomplete. Contact CEV to coordinate SOW.

450

Survey Date: Work Room_Type/ Floor No Sample Number Sample Descripton Asbestos %
Order No Detected? TOT_ASB

11H2/2002 SCHNEIDER-2002 MA-450-48 Layer 21~ mastic, Composite []Yes W No 0
Om10-A

12/6/2002 SCHNE!IDER-2002 associated with the Joint Compound [JYes [ No 0
sheetrock-JM-450-1N-
014-A

12/6/2002 SCHNEIDER-2002 office-JM-450-2N-014-A  Joint Compound [JYes ¥ No 0

2/9/1993 GALSON-1993 OF010FC-CLLI-003-  Ceiling Tile - Lay in []Yes [ No 0
003-A

2/9/1993 GALSON-1993 OFO10FC-CLLI-001-  Ceiling Tile - Lay in [1ves M No 0
003-A

12/6/2002 SCHNEIDER-2002 office-JM-450-3N-014-A  Joint Compound []Yes W No 0

11/12/2002 SCHNEIDER-2002 office-MA-450-11S mastic, Composite ¥ Yes [ ] No [
Layer 3-0m13-A

111272002 SCHNEIDER-2002 office-MA-450-128- mastic, Composite W Yes [ Ne 10
om13-A

11/12/2002 SCHNEIDER-2002 office-MA~450-5S Layer mastic, Composite (] Yes M No 0
2-0m10-A

11/12/2002 SCHNEIDER-2002 office-MA-450-6s layer  mastic W yes [ ] No 4
2-0m12-A

1112/2002 SCHNEIDER-2002 office-MA-450-7S layer mastic, Composite [l Yes W] No 0
2-0m12-A

11/12/2002 SCHNEIDER-2002 office-MA-450-8S Layer mastic, Composite W Yes [ |No 1
2-0m12-A

11/12/2002 SCHNEIDER-2002 office-MA-450-9S Layer mastic, Composite [JYes M No 0
2-0m12-A

21911993 GALSON-1993 OF010FC-CLLI-002- Ceiling Tile - Lay in [ Yes ] No 0
003-A

FLOOR

REPORT DATE: 12/19/2006

BUILDING ASBESTOS REPORT
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COLUMBUS AIR FORCE BASE
BUILDING ASBESTOS STATUS REPORT - BUILDING

450

Note: Information shown is incomplete. Contact CEV to coordinate SOW.

Survey Date: Work Room_Type/ Floor No Sample Number Sample Descripton Asbestos %
Order No Detected? TOT_ASB
FLOOR

11/12/2002 SCHNEIDER-2002 flvet-450-98 layer 1-012- Vinyl Composite Tile Floor W Yes [ No 4
A

11/12/2002 SCHNEIDER-2002 fivct-450-25-009-A Vinyl Composite Tile Floor [] Yes [v] No 0

12/612002 SCHNEIDER-2002 flvet-45072-011-A Vinyl Composite Tile Floor [ Yes W] No 0

1112/2002 SCHNEIDER-2002 office-flvct-450-3S-010-  Vinyl Composite Tile Floor Wl ves [ No 1
A

21911983 GALSON-1993 OF010FC-FLVCT-001-  Vinyl Composite Tile Floor W Yes [ | No 5
002-A

2/9/1993 GALSON-1993 OF010FC-FLVCT-002-  Vinyl Composite Tile Floor Wl ves [[]No 5
002-A

2/911993 GALSON-1993 OF010FC-FLVCT-003- Vinyl Composite Tile Floor B Yes [ ] No 5
002-A

11/12/2002 SCHNEIDER-2002 office-flvct-450-108 Vinyl Composite Tile Floor M Yes [ No 4
layer 1-013-A

11/12/2002 SCHNEIDER-2002 office-flvct-450-15-009-  Viny! Composite Tile Floor [ Yes W] No 0
A

11/12/2002 SCHNEIDER-2002 office-fivct-450-4S layer  Vinyl Composite Tile Floor Wl Yes [ | No 2
1-010-A

11/12/2002 SCHNEIDER-2002 office-flvct-450-58 layer  Vinyl Composite Tile Floor W ves [ No 2
1-010-A

1111212002 SCHNEIDER-2002 Office-flvct-450-65 Vinyl Composite Tile Floor WM Yes [No 3
Layer 1-011-A

11122002 SCHNEIDER-2002 office-fivct-450-7S layer  Vinyl Composite Tile Floor ¥ Yes [ | No 3
1-011-A

11122002 SCHNEIDER-2002 office-flvet-450-8S layer  Vinyl Composite Tile Floor W Yes [[]No 3
1-012-A

11/12/2002 SCHNEIDER-2002 office-flvct-450-11S Vinyl Compasite Tile Floor W Yes [ No 4

layer 1-013-A

REPORT DATE: 12/19/2006

BUILDING ASBESTOS REPORT

PAGE 2 OF 6



COLUMBUS AIR FORCE BASE

BUILDING ASBESTOS STATUS REPORT - BUILDING 450
Note: Information shown is incomplete. Contact CEV to coordinate SOW.
Survey Date: Work Room_Type/ Floor No Sample Number Sample Descripton Asbestos Yo
Order No Detected? TOT_ASB
WALL
2/911993 GALSON-1993 MRO1MER1-WLSH- Wall - sheetrock [} Yes W No 0
001-001-A
2/9/1993 GALSON-1993 MRO1MER2-WLSH- Wall - sheetrock vl Yes [ No 1
003-001-A
2/9/11993 GALSON-1993 OFQ10FC-WLSH-002-  Wall - sheetrock [] Yes Il No 0
001-A
11/12/2002 SCHNEIDER-2002 office-WLSH-450-11S  Wall - sheetrock W Yes [ No 2
layer 1-001-A
NSRS RS BUILDING ASBESTOS REPORT PAGE 3 OF 6
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